



QUALITY DEPARTMENT
INSPECTION CERTIFICATE N° 1730
 ACCORDING TO EN 10204:2004 – 3.1

AQC DATE : 12.05.2022
CUSTOMER : DISPO-M S. R. O.
 NEMEČIANSKA 450/3

919 09 ŠELPICE

SK

INVOICE N° : 1.774 OF 12.05.2022

We declare that the copper tube are produced according to standard indicated for each product as follow:

INVOICE REFERENCE	COPPER TUBE REFERENCES				MECHANICAL TESTS					OTHER TESTS					CHEMICAL ANALYSIS	
	N° AND DATE	LOT NUMBER (PCCL)	Ø X WT mm	DESIGNATION	STANDARD REFERENCE	Rp 0,2 N/mm²	Tensile Strength N/mm²	Elong. A%	Hardn. HV	Aver. Grain µm	Carbon content mg/dm²	Carbon film test	Expansion	Flattening	Bending	Cu %
1.774 OF 12.05.2022	177.20	18,00 X 1,00	S.LENGHTS HALF HARD	EN 1057 CE	N.A.	269,2	36,3	N.A.	N.A.	0,0497	PASS	PASS	N.A.	PASS	99,9653	0,02598
	138.22	22,00 X 1,00	S.LENGHTS HALF HARD	EN 1057 CE	N.A.	287,2	41,4	N.A.	N.A.	0,0446	PASS	PASS	N.A.	PASS	99,9685	0,02406
	142.22	28,00 X 1,00	S.LENGHTS HARD	EN 1057 CE	N.A.	404,5	6,0	N.A.	N.A.	0,0790	PASS	N.A.	N.A.	N.A.	99,9718	0,02084

ALL OUR PRODUCTS ARE MANUFACTURED ACCORDING TO THE D.M. N. 174 OF 06.04.2004 OF ITALIAN DEPARTMENT OF HEALTH - REF. EUROPEAN COUNCIL DIRECTIVE N. 98/83/EC

EDDY CURRENT TEST 100% PASSED



Quality Manager: Francesco Orio
 Computer generated document EN 10204 - 3.1 which does not require signature